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LZUuvQD7 ASSEMBLY

Iltem | Part No. Description Qty. ltem | Part No. Description Qty.
1 Asm, HOpper.......coccoviiiiieiiiieceece 1 16 9335124 Hairpin, Cotter ........cccccoviiiiniiiiiicn, 6
2 109-9832 Asm, BIOWET.........coovvvviiiiiiieieieiiiieiiiiiiaa, 1 17 116-0161-01 Bracket, Small UV Belt Cover ................ 1
3 109-2043 Asm, Lower Tube.........ccccooiiiniiinnnn. 1 18 3230-2 Bolt, Carriage 5/16-18 X 1 ........cccvveneen. 1
4 109-2036 Tube, Upper.......ococvveviiiiiiieciiece e 1 19 109-5667 Ring, Bolt Retaining ..........c..coceevciieniee. 1
5 116-0458 Asm, Bagger Mount Pin ...............ccc....... 1 20 1-323385 Knob, 3 Prong.......cccceeeceieeeeeiiiiiiieeeeene 1
6 109-9248 WId, Lower Bagger Mount..................... 1 21 103-1279 Plug, Black Nylon 1.75.........ccccoocviennen. 1
7 3231-28 Bolt, Carriage 3/8-16 x 1 1/4 22 109-3458 Pin, Chute Pivot........ccccoooviiiiiiieee 1
8 109-6658 Nut, Nyloc 3/8-16 FIg ..........oevveeeiiiiaeens 23 1-806003 Hairpin, Cotter .........ccooiviiiiiieeeee 1
9 116-0473-03 WId, Upper Bagger Mount........ 24 116-0057-03 WId, Bumper RH................... w1
10 3233-34 Bolt, Carriage 1/2-13 x 2 1/2 25 116-0180 Asm, Bumper LH W/ Decal..................... 1
11 109-9338 WiId, Exhaust Diverter ............cccccceeeienn. 1 26 99-5107 Nut, Lock 1/2-13 ..o 2
12 116-1129-01  Weld, 3-Weight Mount............cccccceeniens 1 27 32105-13 Screw, HWH #10-24 x 3/4.........ccoceneeee 3
13 3256-4 Washer, 3/8 Std .......ccccoeveeriiiiieieee, 4 28 3256-14 Washer, #10 Std.........ccocerviiiinieee 3
14 323-7 Screw, HH 3/8-16 x 1 1/4 .....cccvvvviie 4 29 3296-2 Nut, Nyloc #10-24 ..o 3
15 103-6363 Asm, Cast Weight W/Decals .................. 3

Exmark black touch up spray paint — gloss black
Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
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LZuvQD7 - HOPPER ASSEMBLY

-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-8701-03  WId, Frame........ccccoceevrienminiieniccreeiene 1 18 103-4402 Bearing .....c.coovviiieiec e, 2
2 103-6294 Pin, Hinge Pivot.........cccceiiiiiiiiiiee, 2 19 3230-5 Bolt, Carriage 5/16-18 x 1 3/4.................. 4
3 103-6295 Bearing.....cccooeeiieenieie 2 20 103-5114-03  WId, Bellcrank ...........cocoveveeeneenicenieinen, 1
4 103-4820-03 Plate, Hinge......ccevvviviiiiiiieiecee 2 21 103-4433 Collar, Shaft .......ccccevieeriiiiieieereeeee, 1
5 3231-4 Bolt, Carriage 3/8-16 x 1 1/2........cc..c...... 2 22 103-8835-03  WId, Link RH ....ccviiiiiiiieiiicececeeen, 1
6 3256-4 Washer, 3/8 Std.........ccccovevviiiiiieee 2 23 32741 Screw, SH3/8-16 x 1 1/4......cccvevvernnn 1
7 3296-59 Nut, Nyloc 3/8-16 Thin............ccceevceeennn 2 24 103-4408-03  Stop, Linkage .......ccoovveiueeiiieniiiiiieiecn, 2
8 103-4412-03 Plate, Rear ........cccoeevviieneinieicceee 1 25 3230-2 Bolt, Carriage 5/16-18 X 1.....ccccevevrnenn 4
9 103-4832 Seal, DOOr .......oeeiiiiieiiiiee e 1 26 103-4424 Arm, Door Linkage ..........ccceeeeeiiiiinienneenns 2
10 103-4834-03  Strap, Hold Down .........ccccvviiienviineeninnn. 1 27 103-5111 Wid, Link- Right........ccooiiiiniiieee, 1
11 322-5 Screw, HH 5/16-18 X 1 ...cooiiiiiieiene 4 28 103-5112 Wid, Link- Left ..o, 1
12 3256-23 Washer, 5/16 SAE ..........ccccoviiiiniieeen 27 29 94-8196 Washer, Nylon..........ccccoooeiniineiiee, 6
13 3296-29 Nut, Nyloc 5/16-18........ccceeiiiiiiiieeee 17 30 103-4415 Bearing, Linkage Pivot ............ccccoenieen. 2
14 321-4 Screw, HH 1/4-20 X 3/4.....ccoooverienne 23 31 103-4431 Washer .......coovvieiiiiee e, 2
15 3256-22 Washer, 1/4 SAE.........ccoooiiiiiiiieien 14 32 103-4848 Trunnion, LinK .....c.coovieiieenieiecieee, 2
16 32128-33 Nut, Whizlock 1/4-20 ......ccovoveiiiiiiannene 17 33 32151-61 Ring, Retaining........cccovoviiiiiiiiicices, 6

Exmark black touch up spray paint — gloss black




LZUVQD7 — HOPPER ASSEMBLY (cont.)

7
4
49

Item | Part No. Description Qty. Item | Part No. Description

34 323-7 Screw, HH 3/8-16 x 1 1/4.......coovieiiien. 51 103-4822 Link, DOON.......uiiiiiiii e
35 3296-39 Nut, Nyloc 3/8-16.................. 52 3219-5 Nut, Hex 1/2-20

36 107069 Nut, Retainer-Panel 1/4-20 53 3256-26 Washer, 1/2 SAE

37 103-5102 Panel, Bagger.........coccoevoiiiiiiiiiiiiceee, 1 54 1-806003 Hairpin, Cotter.........ocooviiiiiniiiiicce
38 103-7828 Panel, Bagger LH 55 103-4813 SPING weiiiieeiiiiee e
39 103-7829 Panel, Bagger RH 56 103-4437-03 Guard, LH ...
41 114439 Rivet.......cccccceeee. 57 103-4819-03 Guard, RH....

42 103-3202 Cap, 1 x1 Tube 58 103-6232 Asm, HOOd .......ouueiicc,
44 109-8506-03 WId, Handle..........ccccoevivieiiiieiniiieiine 1 60 3256-61 WaSher .....cceviiiiiiiice e
45 322-12 Screw, HH 5/16-18 x 2 1/2......ccccevvneenn. 1 61 3250-27 Screw, PPH #10-24 X 7/8 .......cccocvvevinen.
46 3230-3 Bolt, Carriage 5/16-18 x 1 1/4................. 1 62 3296-2 Nut, Nyloc #10-24 ..o
47 1-323385 Knob, 3 Prong 1 67 103-7115 Grip, Handle.........ccoeeieiii
48 ASM, DOOT ... 1 68 1-513658 Bumper, Grass Catcher...........................
49 3230-22 Bolt, Carriage 5/16-18 X 1 Sp........ccceeeuee 4 69 1-653561 Seal, Chute .......oooviiiiiiiiee e,
50 103-4835 Anchor, SPring........coociiiiiiiiiiieeee. 2 70 1-653598-03 Clamp, Seal ....coooeiiiiiiiiiiieiiiiiiiiiieeeees

Exmark black touch up spray paint — gloss black




LZUVQD7 DOOR ASSEMBLY

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-4406-03 WId, Door Frame...........cccccevvueenieiiennennn. 1 4 3256-2 Washer, 1/4 Std ........ccooveiiiiiie 20
2 103-4828 Screen, DOOr.......ccovvvvieeieeeeeeee 1 5 32128-33 Nut, Whizlock 1/4-20 ..o, 20
3 321-4 Screw, HH 1/4-20 X 3/4....ccoiiiiiniiinnnn, 20

Exmark black touch up spray paint — gloss black




LZUvQD7 HOOD ASSEMBLY - 103-6232

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-653546 Decal, Exmark..........covvvvviiiiiiiiiiiiiiieienen, 1 4 3256-61 WaSher ..., 10
2 103-5101-03  Support, Screen ........ccceevvveeincieeencnnenn. 1 5 114439 RIVET. .o 18
3 114967 Screen, Bagger ..o 1

Exmark black touch up spray paint — gloss black




LZuvQD7 - LOWER TUBE ASSEMBLY 109-2043

Iltem | Part No. Description Qty. Iltem | Part No. Description
1 3290-500 Screw, PPH #10-24 X 5/8..........cccccovvene 2 3 103-4081 Latch, Keeper........cccovvvieeiiieiiniiccie,
2 3256-14 Washer, #10 Std 4 109-2038 Tube, Lower Short

® Kit 103-4188 is available. Includes 1 each of items 1, 2, & 3 and pages 9 & 10 item 25 (qty 1), 51 (qty 2), & 42 (qty 2).
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LZUVQD7 — BLOWER ASSEMBLY 109-9832

e AN
J Torque to N

’

/ Dﬂﬁwmeoﬂ-m \\
i Install with cone

| % towardsnut

~

~__

45
) " T 55
// \\\ 60
/ 61
o
' Torqueto
\tssmsombs K
-

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-303334 Washer, Spring Disc 5/16...........cccc...... 1 16 | 1-803075 Screw, Truss Head #10-24 X 3/4 ........... 3
2 | 1-353054 Latch, Grass Catcher..........ccccceeviieenne 1 17 | 1-803076 Screw, PPH 1/4-20 X 3/4.......cccceeviueeennn 2
3 | 1-513013 Housing, Flange.............. ) 18 | 98-5954 Decal, Danger
4 | 1-513208 Washer, Spring Disc 5/8...........cccccceeueee. 1 19 | 103-0126 BUShiNg ....coooiiiiiiiiie
5 | 1-513435 Washer, Spring Disc 1/2.........cccccceeennnee. 1 20 | 103-0130 Bushing, Idler Pivot..........ccccooviiiieeenne 1
6 103-3589 Asm, Upper Housing W/Decals............... 1 21+ | 103-1047 Sheave, Blower............ccoccvveieeieeiiinnnn. 1
7 | 1-653322 Pulley, Idler...........ooooiiiiiiieeen 1 22 | 103-3508 Decal, Warning ........ccveveeeieniiieieeeeeins 1
8 | 1-653331 Spring, ldler ... 1 23 | 103-3585 Asm, Bearing Cover W/Decals............... 1

9+ | 1-653346 Bearing .......covveiiiiiiene e 2 24 | 103-3815 Wid, Impeller..........cccovciiieniiniienee 1
10 | 1-653365 SPACEN ...t 1 25@ | 103-4080 Latch, Rubber.......c..coocvveveiiiiiieeeee
11 | 1-653366 26 | 103-4752-03 Plate, Reinforcement Small..

12 | 109-9496 27 | 103-6604 Decal, Weight ........cccccoviviinieiiiiiecnene
13 | 1-653558 Decal, Hot Pulley ...........ccceeeeeeiiiiiiennn. 1 28H | 109-1985 Asm, Chute, Blower...........cccccoceveninnnne 1
14 | 1-653596-03 Plate, Blower Backing ............ccccuveveeeennn. 1 29 | 109-1122-01  WId, Bumper........ccccooviiiieeiiiiiiieeeeeee 1
15 | 103-1103 Pulley, Idler......cccoviiiiiiiiiiiee, 1 30A | 109-9362-03 WId, Frame Blower .........cccooeiviiiinninens 1

Exmark black touch up spray paint — gloss black
Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) on bore of sheave and bearings.

|
A

Includes items 26 and 56.
Includes items 60 and 61.

® Kit 103-4188 is available. Includes item 25 (qty 1), 42 (qty 2), & 51 (qty 2) and 1 each of items 1, 2, & 3 on page 8.
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LZUVQD7 — BLOWER ASSEMBLY 109-9832 (cont.)

)/ Torque to N
75 to 80 ft-Ib

\ 5‘51\ fowardsnut ~ /
\\ Torque to /
\f to 60 ftbs ,

—_ -

Iltem | Part No. Description Qty Iltem | Part No. Description Qty.
31 | 321-3 Screw, HH 1/4-20 X 5/8 .......ccccvveviirnne 8 47 | 3274-107 Screw, Button Head 3/8-16 x 1 3/4 ........ 1
32 | 323-11 Screw, HH 3/8-16 x 2 1/4 .....ccovvvien. 2 48 | 3274-18 Screw, SH5/16-18 x 1 1/4 ......ccoevennene. 1
33 | 32312 Screw, HH 3/8-16 X2 1/2 ....ccovvvviene 2 49 | 3290-148 Nut, Whizlock #10-24............cccoovrvvenuennn. 3
34 | 323-7 Screw, HH 3/8-16 x 1 1/4 ....ocovvviviien 1 50 | 3290-357 Nut, Whizlock 3/8-16..........cccccvvrivennennne 9
35 | 323-8 Screw, HH 3/8-16 x 1 1/2 ....ccvvvene 2 51 | 3290-500 Screw, PPH #10-24 x 5/8........cccccvnnee. 6
36 | 3217-6 Nut, Hex 5/16-18 ......ccvriiiiiiiiieieiee 1 52 | 3296-39 Nut, Nyloc 3/8-16.....c.evvviiiiiiriiieieee 1
37 | 3219-6 Nut, HeX 5/8-18.......ooviriiiiiiiiieeiee 1 53 | 3296-47 Nut, Nyloc 5/16-18 Thin ..........cccceeruennen. 2
38 | 3220-5 Nut, Jam 1/2-20 ......coovviiiiiiiceceen 1 54 | 32128-20 Nut, Whizlock 5/16-18.........ccccovrivernennene 6
39 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 .........ccouenee. 2 55 | 32128-33 Nut, Whizlock 1/4-20..........ccccvvverennnnnn. 15
40 | 3229-11 Bolt, Carriage 1/4-20 X 5/8 ..........cccuenee. 3 56 | 114439 RIVEE ..o 3
41 | 3230-18 Bolt, Carriage 5/16-18 x 5/8 .. ...6 57 | 1-653600 Bearing ......cceevieeeiiiieeee e 2
42 | 3256-14 Washer, #10 Std ........cccoeovriiiiiicicee 6 58 | 302-19 Zerk, 1/8-28 Straight .........c.ccevvvvirininns 1
43 | 3256-24 Washer, 3/8 SAE ........ccooeiiiiiiiie 1 59 | 103-2876 Asm, Idler W/Bearings, Zerk, & Decal.... 1
44 | 3256-3 Washer, 5/16 Std ........ccccovneeiiiiicies 2 60 | 1-806323 ROIPIN o 1
45 | 3256-4 Washer, 3/8 Std ........ccccccevrviiniciieenenn 61 | 1-353050 Pin, Grass Catcher .........ccccoceiiiiiinninnn. 1
46 | 3257-32 Key, Woodruff 3/16 x 5/8
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LZuvQD11 ASSEMBLY

ltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 Asm, HOPPer.......coccoviiiieiiieeeeee e 1 23 109-8461 Asm, Caster Weight...........c.ccocvieiinnene 2
2 109-8712-03 WiId, Pivot Mount...........ccccceriiiiiiiiieens 1 24 1-806005 Hairpin, Cotter .........coovviiiiiiiiieee 2
3 109-9369-03 WId, Dump Handle.............ccoovevininieenns 1 25 103-6368-01 Plate, Weight Asm Mount....................... 1
4 103-7115 Grip, Handle........ccooovviiiiiii 1 26 323-7 Screw, HH 3/8-16 x 1 1/4......cccoovvrnnnnne. 4
5 109-6869 WId, Handle Pin...........ccccooviiiiiniiiene. 1 27 103-6363 Asm, Cast Weight W/Decals................... 2
6 32151-48 E-RiNG. oo 1 28 9335124 Hairpin, Cotter .........ccovviiiiiiiiiieee 4
7 1-633131 Yoke, Brake Linkage..........ccccceueeeeenennn. 1 29 109-9463-03 Bracket, Belt Cover...........ooovvvvvveeeeenene. 1
8 103-2413 Link, Handle.........cc.ccoviiiiiniiiiceee 1 30 3230-2 Bolt, Carriage 5/16-18 X 1 ......cccceeveeneenne 1
9 3219-3 Nut, Hex 3/8-24 ........coooviiiiiiiiiiicee 1 31 109-5667 Ring, Bolt Retaining ..........cccccceveeieennnne 1
10 103-2399 Pin, Clevis Spring 3/8.. 1 32 1-323385 Knob, 3 Prong.......ccccceeeeieeeeeiiiiiiieeeeee 1
11 3272-10 Pin, Cotter 1/8 X 3/4 ......cccoveevviiiiiiiiccns 1 33 103-1279 Plug, Black Nylon 1.75.........cccocviieenenne 1
12 3256-4 Washer, 3/8 Std ........cccoeeiiiiiiiiie, 5 34 109-3458 Pin, Chute Pivot........ccccoovviiiiiiceee 1
13 3231-28 Bolt, Carriage 3/8-16 x 1 1/4 ........cc.cc... 12 35 1-806003 Hairpin, Cotter ........ccccovviiniiiiii. 1
14 109-6658 Nut, Nyloc 3/8-16 FIg .......oevvviiiiiiiienns 20 36 92-2743 PiN-CIEVIS ....cceiriiiiiiiiiie e 2
15 109-9836 Asm, Blower Large...........ccccceevinieennnn. 1 37 116-0057-03 WId, Bumper RH..........ccocviiiniiiiiiiiieee 1
16 109-1973 Asm, Lower Tube.........cccccoooiiiiiiinnnn. 1 38 116-0180 Asm, Bumper LH W/ Decal..................... 1
17 109-1968 Tube, Upper (72" Deck).........cocoeeevuneenne 1 39 99-5107 Nut, Lock 1/2-13 ...oviiiiiieeceee 2

109-3525 Tube, Upper (60” Deck)...........ccceeevuneenne 1 40 32105-13 Screw, HWH #10-24 x 3/4.........ccoceneee 3
19 109-9248 WId, Lower Bagger Mount...................... 1 41 3256-14 Washer, #10 Std......cooeeeiiiieiees 3
20 116-0473-03 WId, Upper Bagger Mount...................... 1 42 3296-2 Nut, Nyloc #10-24 .......ooooiiiiiieeee 3
21 3233-34 Bolt, Carriage 1/2-13 x2 1/2 .................. 2 43 116-0458 Asm, Bagger Mount Pin..........cccceeunen. 1
22 109-9338 WId, Exhaust Diverter ............................ 1

Exmark black touch up spray paint — gloss black
Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
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LZUVQD11 - HOPPER ASSEMBLY

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-8709-03  WId, Frame.......ccccvevverieiciiciee e 1 15 |103-3332-03  Arm, Hinge LH ......coooiiiiiiieee 1
2 103-7827 Panel, Bagger RH.........cccccooiiiiiniiiennn. 1 16 [103-2361 Pin, Hinge Pivot ... 2
3 103-7826 Panel, Bagger LH .......cccoooviiiiniiiee 1 17  |3256-23 Washer, 5/16 SAE.........cccccoeviiiiienene

4 103-2404-03  Sheet, Wall.... . 18 |322-9 Screw, HH 5/16-18 x 1 3/4 ...

5 114439 RIVEL ..o 27 19 |103-2737 Wid, Door Frame..........ccccooeveveerinieneennne.

6 103-2710 Asm, Rear Crossmember ....................... 1 20 [103-2360 Seal, Door Hinge.......c.ccovviiiiiiiiiiiiiccce 1
7 103-2414-03  WId, SUPPOIt.......otveiieeniiieeiieeeieee e 1 22 [103-2383 Asm, Bag And Bottom Panel................... 1
8 3256-24 Washer, 3/8 SAE.........ccoceioieiiinieees 12 23 |3256-2 Washer, 1/4 Std ......ccccocvveviiiiincceeee,

9 322-3 Screw, HH 5/16-18 x 3/4.... ... 6 24 1321-3 Screw, HH 1/4-20 x 5/8

10 |32128-20 Nut, Whizlock 5/16-18 .........ccccooveiceennnnne 8 25 |32128-33 Nut, Whizlock 1/4-20 .........cccceovviiennenne

11 |103-3201 Cap, 1 X2 Tube..cccoeriieiiee 2 26 |103-3010-03  Strap, Hold DOWN ........ccoveiiiieiiieniiinicne 1
12 |103-3202 Cap, 1 X1 Tube...cooririeiiee 8 27 |3256-22 Washer, 1/4 SAE ..o, 22
13 |103-2377 Bearing......ccocvveviiiiiei 28 [321-4 Screw, HH 1/4-20 X 3/4 ..ooooviiiiiiiiineene 22
14 ]103-3331-03  Arm, Hinge RH

Exmark black touch up spray paint — gloss black
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LZUuvQD11 — HOPPER ASSEMBLY (cont.)

Item | Part No. Description Qty. Item | Part No. Description

29 [323-6 Screw, HH 3/8-16 x 1 43  |103-2399 Pin, Clevis Spring 3/8....

30 |3290-357 Nut, Whizlock 3/8-16 44 |3272-10 Pin, Cotter 1/8 X 3/4 .....ccccvvvviieiiiieeinenn
31 |103-8018 Plug-DOme .....cocviiiiiiiieieececcee 2 45 |1-633545 SPACET ...t 2
32 [103-2409 Bearing Block Half ...........cc.ccoooiiiniiiinis 4 46 |3256-55 WaSher ..o 2
33  |103-2412-03  WId, Intermediate Link............ccccceeeennen. 1 47 |321-6 Screw, HH 1/4-20 X 1 ..ccooiiiiiiiiieieee 2
34 |3256-4 Washer, 3/8 Std................. ... 4 48 |3296-42 Nut, Nyloc 1/4-20 .......cccceiniiiiiiiieiiene 2
35 |323-12 Screw, HH 3/8-16 X2 1/2.......ccccvevernn. 4 49 |323-53 Screw, HH 3/8-16 x 1 3/4 .....ccccveieene 2
36 1-633131 Yoke, Brake Linkage ...........ccccceeeeniinns 4 50 109-7301 Asm, Hood DUMP......ccooviiiiiiiiaeeiiiieee. 1
37 |1-808285 Pin, Clevis 3/8 X 1 1/8.......ccoviiiiiiieee. 2 53 |3256-61 WaSher .......cooiiiiiiieie e 8
38 |1-806003 Hairpin, Cotter.........ccccoviiiiiiiiiiieceen, 2 54 |3250-27 Screw, PPH #10-24 X 7/8 .......ccevvviveennn 8
39 [3219-3 Nut, Hex 3/8-24 ... B 55 |3296-2 Nut, Nyloc #10-24 .............

40 |103-2365 Link, HINg ...c.voviiiiiieiiee 2 57 |1-513658 Bumper, Grass Catcher.

41  |103-2413 Link, Handle ..........ccococeeeiiiiiniies 2 58 |103-0439 Seal, Tube .....ooiiiiiiiiee e 1
42 [103-3191-03  LatCh ...ccoiveiiiiiiiiiiiiciiieeeee e 2 59 |103-0378 Clamp, Seal ......cccoeiiiiiiiiiiiiiiiiiieies 2

Exmark black touch up spray paint — gloss black
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LZUvQD11 HOOD ASSEMBLY - 109-7301

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-0438 Decal, Exmark Logo ........ccoeeeiiiiieienanne 1 5 103-0440 Screen, PlastiC..........ccevvvvviiiiiiiiiiiiiiiiinn, 1

2 103-0376 Plate, Latch Reinforcement .................... 2 6 114439 RIVEL ... 33
3 103-0379 Bracket, Mount ...........cccooiiiiiiiie 2 7 3256-61 Washer ......covviiiiiiiiieee e 15
4 103-2662-03  Support, SCreen .........ccccuvvveeeeeecnreneaannns 1

Exmark black touch up spray paint — gloss black
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LZUVQD11 - BLOWER ASSEMBLY 109-9836

Torque to

75 to 80

\\\

\

Install with cone

towards nut

1

b
\\33
|
~

‘. Torqueto
\ismsombs K
.

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1A 109-8885-03 WiId, Blower Frame...........c.ccccevvvvevenene. 1 15 103-0460 SPACET ....eiiieiiiiee e 1
2 103-3593 Asm, Upper Housing W/Decals.............. 1 164 | 103-0456 Sheave, Blower.........ccccooiiiiiiiiie. 1
| 109-2954 Asm, Blower Chute 17 3230-18 Bolt, Carriage 5/16-18 x 5/8 ....6
4@ 103-2898 Latch, Rubber ..........ccoooviieiiice 18 32128-20 Nut, Whizlock 5/16-18..........cccooevieennnnne 6
5 103-3093 Plate, Backing.........ccccovvveeiniiiiiiiiccns 2 19 1-513208 Washer, Spring Disc 5/8 ...........ccccccveeen. 1
6 103-0448 Asm, Idler W/Bushings, Zerk, & Decal.... 1 20 3219-6 Nut, Hex 5/8-18........cooviiiiiieiieeieee 1
7 1-603044 Bushing, Idler Pivot ............ccccevienienne. 1 21 3257-32 Key, Woodruff 3/16 X 5/8 ........ccceveenee. 1
8 1-653331 SPrING it 1 22 1-513435 Washer, Spring Disc 1/2 ..........ccccceeueen. 1
9 3256-4 Washer, 3/8 Std .........ccccveiniiiiiiiie. 4 23 3220-5 Nut, Jam 1/2-20 .......cooovviieiieiieieeene 1
10 323-11 24 103-0458-01 Bumper................ w1
11 3290-357 25 103-0461-03 Plate, Blower Backing..........c.cccoeevieenne 1
12 1-513013 Housing, Flange.......c.cccoccevviiieiinennne 4 26 321-3 Screw, HH 1/4-20 X 5/8.........ccccvovvenenne 10
134 | 1-653346 Bearing .....ccoveeeiiiiiee e 2 27 32128-33 Nut, Whizlock 1/4-20.........cccceevieveenen. 17
14 103-0455 Wid, Impeller.........ccoooiiiiiiiiiiiicnne 1 28 3229-11 Bolt, Carriage 1/4-20 X 5/8 .......cccecereee. 3

Exmark black touch up spray paint — gloss black
Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) on bore of sheave and bearings.
Includes items 52 and 53.
Includes items 43 & 44.
Kit 103-4143 is available. Includes 1 each of items 4, 5, 45 & 46 and page 17-item 2 (qty 1), 3 (qty 1), 7 (qty 2), & 9 (qty 2).

oH) +
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LZUVQD11 - BLOWER ASSEMBLY 109-9836 (cont.)

Torque to \\
75 to 80 ftb

Install with cone
towards nut

‘3‘51 towards.nut
™~ /

Torque to

\
\\55 to 60 ftbs ,
s
~_ /

— -

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
29 3229-1 Bolt, Carriage 1/4-20 X 3/4 ........ccvevvenee. 2 44 114439 RIVEL ..o 3
30 1-803075 Screw, Truss Head #10-24 X 3/4 ........... 3 45 321-4 Screw, HH 1/4-20 X 3/4.......cccvvvvenne. 2
31 3290-148 Nut, Whizlock #10-24 .........ccoervvvennenne 3 46 3296-42 Nut, Nyloc 1/4-20......ccccovviiniiniieieeee 2
32 1-803076 Screw, PPH 1/4-20 x 3/4 ......ccccceveiinnenn. 2 47 98-5954 Decal, Danger.........ccccoevveiiniieieiiiieeee. 1
33 103-3583 Asm, Bearing Cover W/Decals............... 1 48 1-653558 Decal, Hot Sheave...........cccocoeeeiiiiennnen. 1
34 3256-3 Washer, 5/16 Std .........ccccevviiiiiiiiieen, 2 49 109-5890 Decal, Blower Warning ............ccccceeeene 1
35 3296-47 Nut, Nyloc 5/16-18 Thin...........c.ccceeveenee. 2 50 109-9496 Decal, Ultra Vac........ccccoceevcvieceeiiieene 1
36 323-8 Screw, HH 3/8-16 x 1 1/2....ocoiieiiiins 1 51 103-6607 Decal, Weight ........c.cccovrvviiniiiiiciecnene 1
37 1-353054 Latch, Grass Catcher..........cc.ccoceuvveeen. 1 52 1-806323 ROI PIN oo 1
38 3296-39 Nut, Nyloc 3/8-16 .......ooeviiiiiiiiieiiicee 1 53 1-353050 Pin, Grass Catcher ...........ccoccceevieiennnen. 1
39 1-303334 Washer, Spring Disc 5/16... | 54 1-653600 Bearing.......ccoccuvuee

40 3217-6 Nut, Hex 5/16-18........ccoeviiieirieiee 1 55 302-19 Zerk, 1/4-28 Str

Y| 103-0126 BUShiNg.......ooviiiiiiie e 1 56 103-0483 Pulley, Idler.........ccocveiiniiiieeceee 1
42 3274-18 Screw, SH5/16-18 x 1 1/4 ....ccoevivenens 1 57 1-653367 Hub, Spacer........cccoviiiiiiiiiciiiieces 1
43 103-4751-03 Plate, Reinforcement Large.................... 1

Exmark black touch up spray paint — gloss black
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LZuvQD11 - LOWER TUBE ASSEMBLY 109-1973

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-353005-03 Handle, Hopper.........ccccovvieiiiieeiiciiieee 1 6 3256-55 WaSher.......cooiiiiiiiiiice e 2
2@ | 103-2897 Latch, Catch......ccoeviiiiiieec 2 7 3296-2 Nut, Nyloc #10-24 .......cocovviiiiiiiieee 4

3 103-3079 Plate, Backing.........cccoceeiiiiiecnicceeee. 2 8 3296-42 Nut, Nyloc 1/4-20.......ccooieiiiiiiiieiee 2

4 109-1974 Tube, LOWET .....cooiieiiiiieiecee e 1 9 32105-13 Screw, HWH #10-24 X 3/4 .....ccovevieennee 4

5 321-6 Screw, HH 1/4-20 X 1..cooiiiiiiiiiccieee 2

Exmark black touch up spray paint — gloss black
® Kit 103-4143 is available. Includes item 2 (qty 1), 3 (qty 1), 7 (qty 2), & 9 (qty 2) and pages 15 & 16-1 each items 4, 5, 45 & 46.
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LZUVQD11 — CASTER WEIGHT ASSEMBLY 109-8461

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-8460 5 103-6607 Decal, Weight........cccceviiiininiiniiieee 1

2 103-2188 6 103-2187 KNOD ... 1

3 3290-357 7 3256-24

4 103-2189

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
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LZUVQD7 & LZUVQD11 COMPLETING KITS AND COMPONENTS

Ultra Vac Drive Completing Kits

Deck Size Kit Sheave (ltem 1) Belt (Item 2) Belt (Item 3) Belt Cover (ltem 4)
484 (LZAS) 109-9622 116-1649 1-653333 109-9382
484 (LZA) 116-2084 116-2088 1-653333 109-9382
486 109-9623 109-9631 1-653333 109-9382
524 (LZAS) 109-9624 109-9632 1-653438 109-8487
524 (LZA) 116-2085 116-2089 1-653438 109-8487
526 109-9625 109-9633 1-653438 109-8487
604 (LZAS) 109-9626 109-9634 103-0866 109-9381
604 (LZA) 116-2086 116-2090 103-0866 109-9381
606 109-9627 109-9635 103-0866 109-9381
724 109-9628 109-9636 103-0867 109-8473
726 109-9629 109-9637 103-0867 109-8473
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DECALS

A WARNING A\ CAUTION 2 A WARNING

 Ultra Vac counterbalance weight installed without Ultra Vac may cause Loss of Traction and Steering.

 High Speed Discharge can cause Injury or Death. { © Read operator’s

* Do NOT run blower without entire collection * Hearing protect
system installed and latched. recommended.

 Ultra Vac installed without Ultra Vac counterbalance weight(s) will cause Reduction of Stability.

® Loss of Traction and Steering or Reduction of Stability may cause injury or death

 Install weight(s) ONLY when Ultra Vac is installed.

* Rotating Blades can
cause Injury or Death. 3 A WARNING

Ultra Vac and Ultra Vac counterbalance weight(s) combined incorrectly will

cause Reduced Traction or Stability.

 To avoid Loss of Traction and Steering, Install Ultra Vac counterbalance
weight(s) ONLY when Ultra Vac is installed.

« For correct Traction and Stability install weight(s) ONLY as indicated:

.
No Roll Bar and 2 bag Ultra Vac 0 Roll Bar and 2 bag Ultra Vac 1 H
No Roll Bar and QDS UltraVae 1 Roll Bar and 0DS Ultra Vac 2 8

Disengage PTO, stop engine, remove key,
WAIT FOR MOVING PARTS TO STOP.

* Do NOT operate without discharge deflector
109589 or entire collection system in place.

~ 6

AN
A WARNING P \IZGINE] HOT PULLEY
+essssa ALLOW TO COOL ==
* Ultra Vac counterbalance weight(s) installed

without Ultra Vac may cause Loss of Traction
and Steering Control.

* Ultra Vac installed without Ultra Vac
counterbalance weight(s) will cause Reduced 7
Stability.

* Loss of Traction and Steering or Reduced —
Stability may Cause Injury or Death. [ A DANGER
THIS UNIT WHEN COVER IS NOT IN PLACE.

« Install weight(s) ONLY when Ultra Viac is
installed.

1056607

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-5890 Decal, Warning (LZUVQD11).......c......... 1 7 | 98-5954 Decal, Missing Cover........c.ccccccuveeeeeannne 1
2 | 103-3508 Decal, Warning (LZUVQD?7)... 1 8 | 103-2076 Decal, Caution Hot Surface... A
3 | 103-6605 Decal, Weight..........cccoveiiiiiiiniceeeee, 1 9 | 1-653546 Decal, Exmark (LZUVQD7)........cccceneee. 1
4 | 103-6604 Decal, Weight (LZUVQD7)......ccccceeueneene 1 103-0438 Decal, Exmark (LZUVQD11).......ccceennee. 1
5 | 103-6607 Decal, Weight (LZUVQD11)....cccccevenneee 3 10 | 109-9496 Decal, Ultra Vac..........cccccceeveeereecneene. 1
6 | 1-653558 Decal, Hot Pulley ..........ccccoveiiiieiiees 1
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NOTES
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SERVICE RECORD

Date

Description of Work Done

Service Done By
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SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE
FULL SUSPENSION SEAT ROLL OVER PROTECTION SYSTEM (ROPS)
DECK LIFT ASSIST KIT SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT TURF STRIPER
12V POWER PORT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB
GRASS CATCHER TURF STRIPER
MICRO-MULCH SYSTEM STANDON

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Date Purchased

Model No.

Serial No.

© 2011 Exmark Mfg. Co., In Part No. 4500-606 Rev. B
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